



Changsha Santech Materials Co.,Ltd.

长沙盛特新材料有限公司

No. 909-910,9/f Xiaoxiang International Bldg, 158 Wuyi Avenue, Changsha, Hunan, 410001, China
地址: 中国湖南省长沙市五一大道 158 号潇湘国际 909-910 室 Web: www.santechem.com

Certificate of Analysis / 产品质检单

Document No.(文档号): 4N1601002

Effective Date.(生效时间): 2016.01.20

Customer(客户): _____

Test Date(检测日期): 2015.12.08

Contract Number(合同号): _____

Analyst(检验): 邓晓辉

Item 项目	Purity 纯度	Sample No. 样品编号	Test Method 分析方法
β -氧化镓 (β -Ga ₂ O ₃)	99.99%	1512020	GDMS
Concentration - (ppm wt)			
Element 元素	Test result 实测值	Element 元素	Test result 实测值
Mg	0.372	Al	1.174
Ca	0.955	Cr	0.324
Mn	0.778	Fe	1.943
Co	0.005	Ni	0.341
Cu	2.216	Zn	0.652
Ti	0.008	In	0.058
Pb	0.752	Bi	0.055
Mo	0.483		

Conclusion of Analysis(检验结论): Product's purity is 99.99% up, 产品纯度不低于 99.99%.